TANCO AUTOWRAP
1060A MODEL 1998
OPERATORS HANDBOOK
AND
PARTS-LIST
WD66-1060-A-M0398



WLZHS  FWVH ST

7

-,

HoEh2E
e 11

w_“_mz.u_m diL

HCENZS TIHILYECY

w09 RIILINT

L RE&
=Eh - e

HEZTICHLHNOZ dINE KWOLLIMNT

By

ﬁ

D #..__uml____lh.r_
b=

._. ﬁ_._.__.m

-

SrIE0MN WOEOL/F0ES STHMOLAY GINTL

.._ I.l.._
o

1N



I covi-szam s 314

MAILISGE NOUIRESNIL Z01S 0L L0E G NILHOIL-32 &

1075 N OSETMNE ENASHIL RIVH] DRAATA AR HIWH] MOIGMAL Z
SPEENI] MAHD TMIENLS L0d Qb HIZ00T L

L ie OMINDENZD HYHD

WIIEAS SNROISKIL JAHG NIYHZ E3THd

AR HEd

=
L

T 1 Hh 5

e NOLEEI H HINOISMEL JAm03s 01 Li0g dH nalNsL

E L
A GELITS LU L. ADEEY 490 MOILEINO
CSn EHmSH L DRESNNTY A9 NS HOISHL

4i-51
£ BIHEVAS
HHESHIL Hivid

Y1) WIS GEW NIEO0

0TI GUKBISHEL HIVH]

[l

1LI0d=
@y BRI

3nED kD
PUEHLES

WILSAS ONINOISKIL  dAlsU

ASSY  IDOoHAS JHIHI]

NVHD XOSIYID

=

SNIXITN] LNTLISNOD JTHMOLONY OINVL

_ ]
-

i

- ;




TANCO AUTOWEAER 1060 MODELS
BALE BELT TRACKING

This machine is fitted with a continuous belt which has a naturald tendency ho
float due to variations in bale thape centrifugal forces etc. Howaver if the
following instructions are followed clogely the final setting for tracking the.

balt can be arrived at over a maximam of twe or thres bales in the Ligld. The
ideal eettings will ensure that the belb will always return to 4 cantral line

Prior to despatch firem ocur works the helr is centraliged on the machine and
the belt adjuster and helt tracking rollere ars afdjusted a the setiings on
the drawing B.T.I attached,

The belt adjoster roller (ivem 1) is initizlly =et glightly offisch to fheo
drive roller, see A & B. Its primary functicn is to cancrol the sag in che
Falt @o thar che centre of the bale is high enough fo ensure thar it inm fully
wrapped correctly on the ends buL may aleo require adjustment to ecatrol the
belt an the drive roller (Eee balt tracking procedure melaw) .

The belt rracking roller is purpocsely sen ouc of lime o The top vroller, see
C 5D, Trs functions to put tension on one side of the belr to countéracs the
tendency of the belt to move sideways. The bale will always Loy Lo MOVE awdy
fream the chain drive side of the machine until it touchas the plastic end
roller at the other side, ak which paint the bale will atuempt to move away
fyom the bale and towards the chain drive side,

The dagres af offset of the tracking rolier (item 2} may nard sdjustbuent to
control the belt on the idler roller.

BELT _TRACKING FROCEDTRE

1. Enzsure the belt: tracking rolley is adijusted ha the ininial ssttings at
© & 0, {sag drawing!, and that cthe helt adjuster maller im adijusted co
soctings at A & B.

2. Load male and rotate rturncable for approx, 20 revolutians without Tilm
being applied and aobserye”if belt mowes.

3. Tf the helt moves more than 30mm out of line, observe which reller it
moves on and in which direection it mowves then sdjustc the appropriate
roller inwards on the aide the belt moves away frem in Sam increments
until the belt stays relatiwvely central,

4. Attach film and commence wrapping the lkale manually whilet making
adjustments as per 3 above.

5. TiE off bale then fresh bale and again wrap uvging manual contrads. If
adjustments have not basn excesgive on any one roller then the belt
should now mun central.

6. load next bale and commence wrapping in auto mode whilst ohserving how
the belt hehavop. If the bhelt movement iz lesza then 30mm en either
roller do not adjust again but coutinue wranping bales.

HNOTE; The belt will alwayes move because each bale ip different, bulk provided

it rung reaponably central it should net regquire any further
adjugtments.

20



827G

TANCO AUTOWRAP 550A/1080A MODELS
ELECTRIC COMPONENTS

S UMSIE ENOOCYLR

ITEM Mo, PARTS LIST QTY. PART No.

1 CONTROLBOX 1 DGOE

2 JUNTION BOX 1 £DG-05504
2 LOOM FOR VALVE CAV HERSCHMAN (4 BANK) 1 ZDE06-081H
4 CLOSED CENTRE HYDRAULICS LEAD 1 ZDe08-070
] TWIN SENSCR LEAD A HEARTING PLUG 1 ZDB06-GVa
5} 24 CORE INTERCONNECTING LEAD CAW CONNECTORS 1 ZDEDS-24C
1 LIFT ARM SENSOR 1 ZDB06-LAS
8 MAIN BATTERY LEAD 1 ZDE05-030
o [N LINE FUSE o ZDE0DG-100
10 20 ¥ 5 FUSE 8.3AMP B ZDGEOS-06E0

26



B

TANCO

AUTOWRAR
HYDRAULIC

550 & / 10508 MODELS
COMPONENTS

Fif MWAME wDST-Hab




ITEM NO.

Ll o b

1t,
12,
i3,
14,
15.
16.
17.
18.
19,
20.
21,

22.
23,
24.
25,
28,

27,

‘28,
29,
30,
31.
33,
33,
24.
35.
36.
a7.
38.
39.
40.

TANCO AUTOWRAP 550A/1 060A.MODEL

HYDRAULIC COMPONENTS

PARTS LIST

DESCRIPTION

4 BANK SOLENOID VALWVE
HYDRAULIC MOTOR C.L.

CROSS LIME RELIEF VALVE

vir B 5 P BOTTOM BANJO BOLT (SFECIAL)
AYDRULIC RAM (TIPPING FRAME]
157 DOWTY WASHER

1w MON RETURN VALVE

150 % AR ADAPTOR

157 % 15" ADAPTOR

14" pALE BRND QIR COLPLING
[HYD.RAN (FOR LIFT ARM)

108" ST/A0 /8" DAY HOSE

72" 5T/O0 36" DAV HOSE

a4" STA0 38" DAV HOSE

24" STY90 ¥ DAN HOSE

a4 STO0 38" DAY HOSE

17" sT/ST 38" DWW HOSE

g" 5T/ST 3/8" DAW HOSE

48 BTH0 348" DAN HOSE

FILTER

2/8" % 3/8" ADAPTOR FITTED,WITH 0,08
RESTRICTOR,

1 MALE X %" MALE X %" FEMALE"T" FIECE
108" STMA0 W' DAY HOSE

HYD. RAM DvA (PULL DOWN ARM)
vl DOWTY WASHER

174" X BT ADAPTOR

14" FEEMALE X %'"FEMALE 90 ELBOW
38" MALE/FEMAILE 80 7 ELBOWY

N LIME FLOW DIVIDER

38" DOWTY WASHER

/8" ¥ 38" ADAFTOR

38" MALE X 3/8™ MALE X 3/8" FEMALE “T" PIECE
CWER CENTRE VALVE

a0t ST/90 348" DAV HOSE
COPPER WASHER

g3" STM0° 38" DAV HOSE

CUT & START RAM

ROTARY COUPLING

38" BANC COUPLING

UYE" SINGLE TOR BANJO BOLT

29

_L_L-N__\_LMM—‘-MJ-J-—LD}—L—"—L""N_L

aTy

e ) ad —

—
]

—‘_-A._-._-.M_L_L_zm.;g_tmm_:)._;

o

WDE7-PLAT

PART-NG

Z0-03-A550
Z01-02-RF200
Z01-03-004
Z01-03-002E
Z01-01-ARGET
Z01-04-03
Z01-03-017
201-05-05-08
Z201-D5-08-08
Z01-15-081
Z01-01-AWW
Z38-R2-108-59
Z38-R2-72-59
Z3e-R2-04~59
Z12-R2-24-G%
738-R2-24-59
738-R2-12-55
738-R2-9-55
Z38-R2-48-59
Z01-24-08
Z01-03-48

Z01-12-003
712-R2-108-58
Z(1-01-AV25
701-04-01
701-06-04-06
Z01-14-018
Z01-14-015
201-02-10-A6
Z01-04-02
Z01-06-06-06
Z01-12-002
701-03-10-A8
738-R2-30-59
701-04-15
238-R2-06-SG
Z01-01-ANH
Z01-02-ANR
Z01-19-062
Z01-20-062



INSTRUCTION FOR FITTING TWO WAY SOLENOID VALVE TO TANCO
AXTOWHAP 5504, 1060A, 1260A MODELS.

REQUIRED WHEN OPERATING MACHINES ON TRACTORS WITH CLOSED CENTRE
EYDRAULIC SYSTEMS.

1. Disconnect st/%0 hose from inlet port on oil filter.

2. Ceonnect peort "IV on aalencid valve assembly Lo inlet poxk
on oil filter.

3., TReconnect st/90 hose to port "EBY on solenoid valve.

4. Connect 2 pin female connector to existing 2 pin connector
at junction hox.

5. Change the seventh controller function settiﬁg from n to
J. See= ingtruction manual for further information.
’— TANCO AUTOWRAP S508/1050A/12608 MODEL {1985
TWO WAY SOLENCID WALYE KT FART MY ZO-03-0i24
ﬁ-\"'\-\. -+
/ -
—
o
£
&t .
m/ \
&° p
™,
R ﬁﬂm‘l
SOLEMED YA, X e -
r
K -
\ ﬁ -~
-~
- -~
[
PARTS LIST
HEA KO[  (RESCAFEEH 7Y
T | TH0 WAL SR WALVE k|
M Nl N 7 17
1 | FEMMEX 12 PAT ADACTOR |
5 A8 ALE_ ST ELBT 7
T |V A/ ADAPTTH 1 FLE MAME  9720H ]

30



WDE1-EL3L

TTEM MO,

o e N - R I T R PU R R

¥ DEMOTEL

TANCO AUTOWERE 106{1 MODELS

CONSTANT INDEXING DRIVE ASSEMBELY

PARTS TLIST
CESCRIPTION

TORNTABLE ASSY.

TTIPPING FRAME ASSY.

DRIVE ROLLER RASSY.

GEAR BOX

M12 HE¥Y ER SET x 2dwm LONG

J1%mm DIA SPRING WASHER

CHRTH TENSIONER

CENTRE SPROCKET ASSY 27 TOOTH
M12 HEX HD SET x 25mm LONG

44 TOOTH SPROCKET

M10 HEX¥ MD EET = Z5mm LONG
1omm BILA SPRING WASHER
RETAINIWG COLLAR

CHATIN 3/4" PITCH ® &7 FITCHES
ROSTA TENSTONING UNIT RRN
SEFROCKET

M10 HEX HD BOLT x &5mm LONG
SPROCERT

M10 LOCKHIT

CHAIN 344" BITCH = 50 PITCHESR

CHAIN A/4" PITCH = 98 PITOCNHEZR
CHIARIN STRILFPPER
SPACER

10mm DIR FLAT WASHER

M1l HEX HD BSET x 30mm LONG
KEY 12mm 2z 1Lémm x LSpm LONSG
M10 CUP S, SCREW = 30mm LAOWG
M1Q HEX MD BOLT x 80mm LONG
CHARIN GUARD {(SMANLL)

CHARIN GIIARD {(LARGSE) .

Mifl EX HD SET X 25MM LOME (TUFLOCK)
SPROCEET/BRACKET PIWVIY SHAFT

‘1" DIA UNC LOCENTT

1" H/D FLAT WASHER

IOCKINGE PLATE

CHAIN GUIDE

SEPROCKERET

M& GHUB SCREW '

CHRIN TEMNSEONERL BRACKET

CHRTN TENEIONER_ELDCK ALSSY INHER
CHATIN TENSIONER DBLOCK ASSY OUTER
SFRING 14 .,5MM O.D, X 1.6MM WIRE X &£0MM LONG
ML} HEX HD SET X 40MM LONG
OTLITE RUSH

GUARD

GUARD

MBE HEX HD SETS x 20mm LONG

Brmm DIA SPRING WASHER

MAEHET

ME CSK HD SET 2 25mm LONG

tmm DIA FLAT WALSHER

M& LU TNIT

SPIRAT, PIN

.

QTY

[

ERLEE R P e R |

Lt

N S T

ADDITIOMAL ITEMS REQUIRED FOR IhUITCMATIC MAHINES

RS SRR S R T v R Il e T AU S N R S el TN T R SR S o P I T

PART -390,

WhEad) ~TAz
g4 -TF
WheE10-ERDA
Z0i-25-300
TEh-DE2L
w1E-02-12
Whao-CO7T
WhEd-C5A
F26-0B1%
EO0a-TE4-4inS
BEE-061Z8
Z12-02-10
WoE23-071
Z{19 - AW-5
ZO&E-4154
ZNE-DELO-LG20
E26-00RT1E
Z0G-TE 13- 201
Z23%-10
FO9-AW-52
209 -AW-54
WDel0-~1 k5
WREl0-207
Z210-02-140
LzB-0628
WG L0-3194
213-152
HA6-0601ID0
MDR1O-CGE1
WhE1O=-CGE00
Z26-0615
WbElo-71
RE23-251
Z1n-02-25
WoGE23-0&40
WDE1D-19%
AOG-TMEE-13165
228-0010
Wha10-CTEL
WRGlo-TBRI1
WRELO-TROL
Z07-48
Z26-0Aa48%
AOGE-106
a4 =021
Whad -0210
Z2R-020%5
Z12-02-0E8
naia3
£13-~132
211-02-08
2R23-9n
FA3-23-062



ITEM

L3 bt

TANCO AUTOWRAF 1060 MODELS
PARTS LIST

DESCRIPTION

CHASIS ASSY

STUR AXLE (LONG)

WHEELS (STANDARD WIDTH)
(WIDE)

WHEELS NUTS (WIDE)

EISSEL PIN

M10 HEX NUT

HYD RAM

RAM BOTTOM PIVOT PIN

RAM TGP PIVOT PIN

2 % 14" SPLIT PIN

TIPPING FRAME ASSY

TIPPING FRAME PIVOT PIN CAN GREASE NIPPLE

BELT GUIDE ASSEMBLY

BELT GUIDE ASSEMBLY

INNER BEARING

SCREW JACK ASSEMBLY (WELD ON)

& HEX HD SETS X 20MAM LONG

MB HEX NUTS

AMM DIA FLAT WASHERS (MUD FLAP)

Sl DA SPRING WASHERS

SCRAPER

STUB AXLE SHORT

4 MM "R" CLIP

RING HITCH ASSY (L.ONG)

16 HEX HID SET X 25MM LONG

16 LOCKNUTS

110 HEX HID SET X 25MM LONG

10MM DA MACHIMED FLAT WASHER

TURN TABLE ASSY

{0MM DLA SPRING WASHER

SUPPORT WHEELS

AXLE ASSY C/W GREASE NIPPLE - .-

M20 LOCKNUTS

TURN TABIE COVER PLATE

SPAGER

OUTER BEARING

FILM TRANSPORT BRACKET

CLAMPING PLATE

M10 HEX HD BOLT X 140MM LONG

PLASTIC CAP

M10 HEX HD BOLT X S0MM LONG

MT0 LOCK NUT

34

WD6E7-PL25

o
.

SM.\J.&_&

m;:_;..nm_-.__am._xm_m_n_gm_.

—_

-J—LMD}—‘JNDJ—LJ:-h.b.m—tMm.:..b—x_x—nMM

PART NO.

WD Y-CHA
Z704-0336
Z04-0336
Z04-04

MZ2 AR A
WOGH-861
Z18-10
701-01ARBET
703-02-330
Z03-03-50
703-21-2¢
WDE4-TF
703-01-0055
WDG10-861
WDB10-BG2
MZ2AB-209
WDBE0-JA
726-0393
Z18-08
Z11-02-081
712-02-08
WIDBO0-7 11
704-032
Z35-07
WDBS-HIT
7261245
72316
725-06D5Y
Z711-02-10
WDE10-TAZ
Z12-02-10
706-466
Z03-22-AWIAX
725-20
WDB0-093
YWDED-198
M224B-206
WDED-FTE
WID6D-933
Z26-07268
Z32-08
726.06018
723-10



WD66 -PL3

TANCD AUTOWRAD

TOURNTABLE CHAIN DRIVE ASSEMELY

PARTS LIST
DESCRIPTION

TIPPING FRAME ASSY

38 TOOTH x 1" PITCH SPROCKET
CHATN 1" PITCH % 54 PITCHUES
SPINDLE SDPACER

KEY 578" 50 x S0mm LONG

15 TOOTH x 1" PITCH SEROCKETD
KEY 5/16" S0 x 45mm LONG
LOCKING COLLAR

10mm DILA SPRING WASHER

31/8" UNC HEX HD SET x 1" LONG
2" DI2 FLANGE BEARING

C/W CAM LOCK COLLAR

5/8" UNF HEX HD SET x 2" LONG
5/8" UNF LOCKNUT

HYDRAULILC MOTOR

HYDRAULIC MOTOR MOUNTING DLATE
ML7 3 SOmm ALLEN HD C/5 SCREW
Ml2 HEX HD SET x 30mm LONG
1.2mm DIA SPRING WASHER

i2mm DIZA FLAT WASHER

M16 THREADED BAR x 150mm LONG
M1l6 HEX NUTS

SPACER

M12 LOCKNUTS

M12 HEX HD SET x 50mm LONG
DRIVE CHATN GUARD

ML2 HEX NUT

Ms HEX WLFT

M6 90 DEGREE GREASE NIPBLE
M12 GRUB SCREW 1 1&mm LONG

36

O
act
H:

L N N e e e e R

PART MO

We4-TI
A06-D64-38
ADY-AlG
Whad-040
WDhe4-052
ZO6-THO-046
Whhacd-053
WDE23-070
212-0zZ-1G
Z2T-0235

ZOH~-49EC
Z31B~064d
220-10
Z201-02-RF2010
W64 -000
Z13-5-12X50
ZAG-0BAS
R12-02-12
Z10-G2~12
WG4 -038
£18-14
WIEO-093
£33-12
A26-0868
W6 6-DCG
71.8-12
Z18-08
Z359-65
220-012



Whel-PL30

TANCO AUTOWRAER 1060 MODELS

BALE PEN POLLER MOUNTING BRACEETE

PARTS LIST
DESCRIDTION

TURNTAHLEYE ISSY.

ROLLER MOONTING BRACKEET (SWIVEL)
ROLILER MOUNTING BRACKET (FIXED)
BOLLER MOONTING BRACKET (FIXED)
BIG EOLLER ASSY (DRIVE)}

BIZ ROLLER ASSY (IDLER)

ROLLER ASSY [IDLER)

TEACKING ROLLER ASSY {LOMNG)

1 174" BILLOW BLOCK BEARRING
Mi4 HEX HD SET x 4Smm LOWG
l4mm DIA FLAT HWASHER

L4mm DIA SPREING WASHER

SLINING BEARING .5T1

 MI0 THREADED BAR x 135mm LONG

M20 HEX NUTS

12mm DIA. SPRIFG WASHER

12mm DIA. TFTLAT WASHEER

EWIVEL BRACKET PIWVOT PIN J=-51
20 x A 4n SRLIT PRIV
RETAINIHNG PLLTE

12 MEX HD 8ETE x 3Smun

M12 HEX NUIE -
BUFFER S0MM DIEA x 42Zmm LONG
BAL RELT 1130mm WIDE x £470mm LG
CTPT AND START MOUNTING FRAME
¥14 HEX MNJTS

K12 HEX HD SETS 2 25mm OB
Ml4 HEX HD SET » 50mm LONG
M20 THREADED BAR x 105ma LOHHS
4l DA DILLOW BLOCI EERRIHG

3a

QTY

[I=S

P R S N R R N R N R U R R R I T
| e N I Y

BPART-HO.

WG G-TAR
Wholh-HMEL
WHEL0-RM],
WDhaln-RM2
WDGE10~BROL
WDG1G-BRI
WDES-REX
WD&L0-TRL
ZOG-4B5
Z2E-1038
Z11-02-14
Z12-02-1&
Z0G-4750
WOE10-77
£18-20
Z12-02-12
Z11-0Z-10
AO3-03-50
Z03-211-29
WG ,0- 30
2A6-0B38
Eig-12
240-235
A0E-02AWV1I-213
WLEL1D-C5M
Fig-14
Z26-0815
EXG-1045
WoE1d-2113
INa-48EC-a0



1TEM NO:

B B BF BRI 53 BF RS B —b st sk b ok ok % -2 & 1 .
g Sl A G T R T IR e S el

GO LY L G G 3 B B
th b R = O a

TANCO AUTOWRAP TRAILED MODELS

FILM DISPENSING SYSTEM
PARTS LIST

DESCRIPTION:

FILM DISPENSER UNIT MK E4 % STRETCH)

S.EEVE

M12 X 80 HEX BOLT
SLAVE ROLLER LONG
SLAVE ROLLER PIVOT
DISPENSER MAST

M16 HEX NUT

15MM SPRING WASHER
B0MM M1E 'L BOLTS
DISPENSER MAST MOUNTING BRACKET
M12 X 40 HEX SET

W12 HEX NLIT

LA 4EROLL PIN

FILM SPOOL LOWER,
FILM MAST CONE
CIRCLIFP

FILM SPOOL UPFER
1200 SPRING WASHER

. M2 X 30 HEX SET

148 B.5.P, STRAIGHT GREASE NIPPLE
M16 LOCKNUT L’

FILM PULL DOWN BRACKET ASSEMELY
A" X 2" BPUT PIN

PLASTIC CAP

HYDRAULIC RAM (FLULL DOWN)

1" G.B. PLASTIC CAR

M12 % 50 HEX SET

M12 LOCKNUT

A FLAT WASHER

FILM PLILL DOWN ARM ASSEMBELY
RETAINING WASHER

ROLLER

FILM GUARD

ME GREASE NIPPLE

ADJUSTER HANDLE

e

0
3

T T ¥ T S Sy S P L Ry L R O T L B T = T = S R %

WiDe7-PL2T

PART NG:

G164
032012-85
Z28-D901E
Z0E-5RA5-1
WDG-ERF
WDES-DM
21516
Z12-02-16
23552
WOET-DWM
22¢-0E45
21812
Z03-21-15
WDET-FSL
Z05-45-03
Z2B-525
WOE?-FEU
Z212-02-14
Z26-0825
238-641
22316
WIDES-FRDE
Z07-23-25
£32-07
Z08-01-AV25
£32-14
226-DBGE
223142
Z10-02-19
WOSE-FPOA
WDED-258
WDG0-866
WDET-FG
23568

AT 1



WD6T-PL22

TANCO AUTOWRAP 550A/1060A MODEL

VALVE JUNCTION BOX FILTER & DIVERTER VALVE MOUNTING
BRACKET ASSEMBLY

ITEM NO: DESCRIPTION: QTY: FART N

1 YALVE COVER PLATE ASSY 1 WhHET-WCP

2 JUNCTION BOX MOUNTING PLATE 1 WIES-041

3 4 BAMNK SOLENDID VALWE 1 Z01 -03-A550
4 FLOW DIVIDER 1 Z01-03-10-A5
] SPACER 3 WD&E7-1 00

é B DiA MUD FLAP WASHER 2 Z11-02-081

7 M6 LOCKNUT (NYLOCK) 2 Z32-06

8 OIL FILTER 1 Z01-24-08
3A OIL FILTER. ELEMENT 1 Z01-24-08E
9 WM& HEX HD SET X 25MM 2 226-0403

0 BMM DIA SPRING WASHER 2 Z12-02-08

11 M8 LOCKNUTS L Z23-08

12 M6 ALLEN HD SOCKET SCEEW X 45MM 2 Z13-020-530
13 OVER-CENTRE VALVE 1 Z01-03-10-A8
14 JUNCTION BOX 1 Z0G-0a 504
15 BMM DIA FLAT WASHER 4 Z10-062-08

16 M4 ALLEN HD SOCKET SCREW X 16MIW 4 Z228-006

17 M4 LOCKNUT 4 223-04

18 B X 20 HEX SET 2 Z26-0385

1% MG X 20 HEX SET 3 £25-0605

20 100 SPRING WASHER: 3 Z12-02-10

21 M10 HEX NUT 2 £18-10

22 Ma X 100 HEX BET 3 Z28-0573



WwWD6T-L LA

ITEM NO

—_—

DA~ s LN

—'-.-l-—l..-l--l—'h--l-—l
oo~ oL B LR

TANCO AUTOWRAP

250S | 5503 / 5504 f 10605 / 10604 MODELS

LIFT ARM AND CHASSIS

PARTS LIST
CESCRIPTION

CHASSIS ASGEMBLY

LIFT ARM ASSEMBLY

ADJUSTABLE OUTER ARM ASSEMBLY
ADJUSTABLE BALE STOP

HYDRAULIC RAM (LIFT ARM)

RAM BOTTOM PIVOT PIN

RAM TOP PIVOT PN

2" X 14" SPLIT PING

LIFT ARM PIVOT CAWY GREASE NIPPLE
W10 HEX HD SET X 25MM LONG (TUFLOCK)
T0MM DA MACHINED FLAT WASHER
{008 DIA SPRING WASHERT

SPAREX P

SPAREX FIN

7H 6" DIA UNCH PINS

SAFETY SUPPORT BAR

&M DIA LINCH PN

PLASTIC CAP

LIFT ARM SENSOR MOUNTING BRACKET

*OR A MODELS ONLY

43

aTy

AAN-*M—‘-“CJ)WU}MM—L—\-.L.A_L.JA

PART NO.

WWDET-CHA
WDED-LA,
WIDED-LAAA
WHE10-LAS
ZO01-01-AVY
Z{03-02-330
Z03-01-9054
Z0%-21-29
203-01-805
7260615
Z11-02-10
Z12-02-16
Z03-04-73
ZO3-04-77
Z03-22-08
WhE0-319
203-22-03
Z32-10
WwiDE10-LaM






WDE4-FL2E

ITEM

b

TANCO AUTOWRAP
HYDRAODLIC BALE RAME

EARTS LIST

DESCRIPTION:

—

HYDRAULIC BALE RAME ASSY
BAME MAIN EBIVOT BPIN
C/W GREASE NIFPPLE
¥M10 HEX HD BT X 20mm LONG TUFLOCK
10mm DIA MACHINED FLAT WASHER
10mm DIA SPRING WASHER
BALE BT
MILO ¥ O30mm LONG CUFR HDx. 50 BCLTS
M1 HEY NUTES
HYDRAULIC HEid wa ROCTMOLATOR
SPAREX PIN
SEAREXY PIN
?}16“ DIR LINCH PIN
ACCUMILATOR MOUNTING PLATE
CLAEMBEING PLATE
Mg HEY HD BOLT X H0mm LONGE
M3 LoOCEWNTT
MR X 1.5 PITOH HEX NUOT

nd

B R R R

o

QTY:

L I IR EE T o

PART MO:

Whah-HBRT
Z03-01-2305

Z26-0608T
Z11-02-10
£212-02-110
Z02-02-BRE
£15-112
Z18-10
Z0L1-01-AWD
Z03-04-74
£03-04-73
A202-22-08&
WDEE ~ AWME
WEE-230
A26-050R
Z23-08
Z1B-28




N

FATOLT FINLING

PROBLEMS .

1.

2, Film Breaking

3. Film
hale.

a4, Film

1n

6. Film Dippcnser 10T
' Pre-Stretching Film.

. Hydraulic Bale Ramp aot returning
to railsed position after viphing
off bale.

Orive Roller and Bale Delb
not driving

REMEDY .

Check and replace shear
Ping in sprockel an

Bale

7. Tyres coming off 4" platform
Support Wheels.

dxive roller.

Wash off dispenser and slave
roallers. Change roll of f£ilm.
Tpe recommendsd films only.

Adjust £ilm mast so )
mantre af £ilm roll is alignec
with centre af balsa

not wrapping evenly on

TemAaing o Rama. rheck for sharp edges and ramove.

'

Tit Hessian RBag or piesoo o
carpet Lo Ramp.

Skidding cn Bem: -

Check that hoth Rollers

turn when one 8 turned

Ly hand. If not, fit new
or replacc unil.

CRAT S

foplace Whieels - Reduce

spaed bolow 30 r.p.om. - Do not
greass path of whecls on
platform, Check that bale dogs not get
brapped betweoen ars and turntable
when being loaded.

If this happens lowesy arm
and aLari again,

Bes insbructiong [orx
recharging hydyxaulic
cylinger,

8. Bale Belc Tracking hdjustment

{i]

{1ii}

(i)

frd

(i}

Ensure wvertical rollers {(plagtic)l are in clght en the bale.

Ramember that the hale will reduce in sisre during wrapping and, on the
raund hales in particular, the cornerg will bhecome rounded so that the
Pale will tend to move aideways due to contrifugal foroes, MNaw, if the
plastic rollers are too far apart, the bale will move against ono of
the plastic rollers causing the belt to mowve in the oppozite directisn.

Alwayz adjuest the wvertical plastic rollere so that they keep the bale
central an the belt.

Ajupt halo stop on 1ift arm so that bale is loaded centrally onto
platform.

Cheak that bhale belt is fitted ao arrow points in direction of travel.

Chock tHat bath 8' rollerc underneath the bale bolt are paraliel to sach
other, Remember the galden rule - a8 belt will always move up a slope:
S0, AT the belt continually movaea bo our gide, adijust idlar rollor ko
4 narrowel =etting on the opposite z=ide o which the belt trawvels.

ttheck that gripface strips are securely fixed to the roller and hawve
not moved gut of alignment.

Check that i# the zame measurement each side by running a siring around

the keli and measuring it. If ong gide Ls longer than the other tgplace
the pell.

N7



TEM K.

[ L R ]

[ = |

1y
i
12
13
14
1%
16

17

TANCO AUTOWRAP
HYDRATILIC CUT AND START UNIT
PARTS LIST

DESCRIPTION

HYDREAULTC CUT ANTY START MAIN FRAMIE
H10420 CSK SCREW

i DOMED CAFP
GRIFPER ROD

He X 253 TIEX SET
BLADE

SPERING

GRIPPEE. I'AD (RIIBRER)
GRIFPER PAD

bR X 10 GRUE SCREW
b4 HEX NUT

LW SPRING WASHER

1T & START HYDRAULTC RAM ACCEMITLATOR

M FLAT WASHER
b8 LOCK WUT

M1 LOCK NUT

M0 X 75 HEX BOLT

Iig

WDsTPLRO

QTY

Ll e e ot mm e — — — —

R

PART NO.

WA H-MI
L1159
WAEH-14
WDaN3H-13
Z26-405
WDGO5-104
Z07-49
24038
WTHOSIT-13
2280038
Zig-14
Z12-402-14
Z01-01-AWA1
Z1]-02-08
Z13-08
Z223-M10
216-0091



WD&64 PL4L

TANC(Q BUTGOWRAL

TORNTABLE LOCEING ARRANGEMENT

BARTE LIET

ITEM DESCRIPTION oTY PRRT MG
] TNDERSIDE OF TIPPING FrRAME . WoGad -7
= TUENTABLE CENTRE EHARFT 1 Wogd-4d02
3 SPINDLE SPACER 1 WD -55
4 1 174" UNC HEX NUT z Z1E8-300
5 MA GRUB SCREW ¥ 6MM LONG i n20-007

51



Z05-30

TANCO AUTOWRAP TRAILED MODELS
LIGHTING EIT

ITEM HO DESCRIFTION QTY BART-NO.
1. LIGHT MOUNTING BRACKET RHS 1 WDGEO-LMB
2. 1,IGHT MOUNTING BRACKET LHS 1 WDEO-B9D
N LIGHT MOUNTING PLATE 2 WDE0-B9B
4. LTGHT CLUSTER RHS 1 Z05-30R
5 LIGHT CLUSTER LHS 1 Z05-30L
£, TRIANGULAR REFLECTOR 2 BO4-62
7, Ml2 HEX HPD BOLT X 100 LONG 2 Z26-092E
a. Mi2 HEX MD BOLT X 90 LONG 2 Z06-091B
9. M12 LOCKNUT 4 Z23-1%
10, MO HEX HD SET X 20 LOWNG 4 Z2G-395
11. M8 LOCKNUT 4  Z23-D0
iz. Me CHEESE HEAD SET ¥ 20 LONG & Z13-15
13, Me LOCENOT : g 223 -06

53






WD&E4-P1,29

ITEM Mo,

WO w3 AT i Lo B

TANCO AUTOWRAR COT AN} START ONTT

SENSOR AND MAGNET MOUNTING BRLCEETS

FARTS LIST

DESCRIPTION

MAGNET MOUNTING BEACKET
MﬂGﬁET

Mé HEX HD 8RBT = 30mm LONG
Bmm DIA FLAT WASHER

M6 LOCKNUT

M HEX HD SET x 25mm LONG
M8 LOCKNUT (NYLOCK)

Brm DTA SPRING WASHER

M8 HEX NUT

ME HEX HD SET x 100mm LONG
SENSOR, MOUNTING BRACKET
SENSOR MOINTING FLAT

52

T [(HARSS

— TIPPING
FlzAME

QTY.

PART-NO,

WDGOL-165
DGoas
226-0228
411-02-95
£23-06
S26-0403
223-08
Z12-02-68
Z218-048
A26-08575
WDGe0h-54
WDG05~144

LS.
—



TE-TELF0M A 2712

....\I. ™
- | g
b |
,x|| |
o — .
= ,fuf.ﬁx C MY
_ AL -
I ........x _r_ _ T~ .|_.II_ ,
e ~ J
SRR RO - : Tk L Ny
| =t
. _ _
: ﬂ ___
(TS QL0 \ /_ ,_r_
. ! —_—
O 1H3E QNG ¥, Lil: 004 304 oW b eve 08 _,
(TSULE) 298 05 JC FNSSTE ¥ U MINTAD 084D E .__
oA ORYE G

o

« %o 4d0d CL dWd UNYM GA W90dd J5CH 1 0ENW00
P B4V I 0T T T B LT N B

Ad0NTA D TNVEOAR  DNID&YHIFE H03 SNCGIEJMeiLSK
IEVLS e LAl MAOTIGAH - JTPHALCLAY OINYL

ho




_|
0FIALS0M TV T2

N
| @ DP% ATEWIEEY MITH
% LYWLS ANT 1AD NINTHTAM
@ dTEMO LAY ODNY L







TANCO AUTOWAP
HYDRAULIC BALE RAMP

INSTRUCTIONS  FOR  RECHARGING AND REDUCING PRESSIIRE
IN-BYDRAULIC SALE RAMP CYLINDER

el I
M DeR ,
(549 P2

HISF EN

TORECHARGE LYLiNDFs: T REDUCE PRESSHRE IN CYLINDER:

. o Eeee o . SLACKEN COMNECTIDNGH HOSE END JLIST ENOLGH

L REMOVE PLUR FROM POAT "4, . TD ALLGW DI FOBLEED OUIF <LOWLY.

2. COMECT HOSE FROM HYD. HAND PLMP 10 PCRT A" 2. RETIGHTEN CONNECTION AMD Chet ! PEA o

3, CHARGE CYLINGER In A PRESSURE OF 35 BAR [52% PSl ) B OF BALT PAMP ASTETAILED IN Fiﬁ 1

b BLEED MR FRON SYSTFM BY SLACKENAG HOSE COMNLTION 3 REPEATPROCEDURE UNTIL DFERATION OF i
AT BASE OF ACCUMAATOR MARKED X. PETIGHTEN CONNECTION. e ‘

I5 CORRELT.
5. REMOVE PP HOSE £ROM PORT ~ A" AND REFIT  PLIGG | )

FLE HAME h‘l’!-f;f:-P'r'_iI




WBel0-La2

TANCO AUTOWRAPD 10608/1060A MODEL

TOT TUBE EXTENSION

KTz .
0P TURE SXTENSIGN iS5 wWOT RLOLEEG -
WRIH LETING FORD: MR 01000 faLrs,

HOWEVER IT SHOOIED BC FITTED WDy
LIFTHG STt2l Rars.

PARTS LIST
ITE NO DESCRIPTION

LIFT ARM ASSEMBIY

TOP TUBLE LTXTENSION

CLAMPING DLATE

M12 HEX HD ROLT x 90mm LONG
M12 HEX NOUT

l2mm DIA SPRING WASHER

LT W Lk B

1l

QTY .,

[ AL [ Ny Y

PRRT-NQ.

WDE10-1T.A
WDE10~-TTE
WDRELD-76
ZZ2E-0918
Z1g-12
A12-02-12




WEG"PIJE:;

TANCO AUTQWRAP 1060 MODELS

END} ROLLER MOUNTING BRACKET ASEYW

PARTS LIST

ITEM NO DESCRIPTION QTY  PART-NO.
1. CROSS BEAM ASSY 1 WDGE10-CBA
2. END ROLLER MOUNTING RRACKET 2 WDEL0 - RMRB
3, END' ROLLER SHAFT ASSY 4 WDE10-RSA
4, 10mm DIA D" LINCH PIN 6 Z3B-03

S, SIDE ROLLER 4 Z06-AWR
6. BEARING 25mm T.D. 4 Z06-~AWRB-G3
7. THEUST WASHER 4 WDED-292
8. PLASTIC CAP 4 Z0 6~ AWRC
9, CIRCLIP ~ 4 Z2R-525
10 M2 HEX HD SET x 30mm LONG 4 Z26-0D825
11. 12mm DIA SPRING WASHER 4 Z12-02-12
12, 12mm DIA FLAT WASHER 1 Z11-02-10







TANCD AUTOWRAP TRAILED MODELS
FiLM DISPENSER SYSTEM

i

33




I - T

PR -1 00 v 314

&
SLAMIVYE DNILNACKH d37I0Y L7138 F7vE
STITOW CS0L JVHMOLAY QINTL




DRIVE ASSEMBLY

TANCO AUTOWRAP

TURNTABLE CHAIN

FILE WAME: WD6GPLS

15



TANCO AUTOWRAP 1060 MODELS
MAIN ASSEMBLY

UL

f
(6

FLE MWAMZ: WO&T-PL7E




[ ANV ISNDD

AH]OSTEON VO o Q=dnlzy
SREL S3L0M30 ¢ MUl G H - 51432

]

1300W O%0L  avgmoLry JONV L

ASSY  JAIHD GNIXION










‘i_m_u.huhm_u_..__. BN

|

SIS ANT HEAE —

\

_I\\u,_:ud.._ A7 0
\ [ i

1 IETIHDY M mRaELY TS
i ELIYTIRCIN M hTanD TTVELAR

_

SATYA NENLT KON

\A _ eI 17} Emﬁam
Tmm ey U i
_h v Y TEY
]
- \,\]m._._m W

_.r —9 &— K ___U
S

Fah
o

&m

4 i
| Ik'\. . 4]
|

|p~f\.. ™ _—

— R0

er |__|_w <

4334 MTetsd

N = i B 4
104 IR T |

— k¥ HEY L

ASSE InTeA
FNF N sa0w.

(He .

Vs o3
T Ghcdl

WTEDVIC LIAJHID I(TATHAAH
JACGOW ¥ oeol / v 0SS JVHMOLAY OONVL

27



Y8226 Iwn i T —— ===

L1

@ LE LU Lew T R s R

1200w 6ol

EITE: FAEVOE 193] ®_

208 e




e
o)
o,

___| Y- 730M Jrbl T
|
I
I

OEYTE MIFRD L1434 5
SUCH SRIWYTD ZiW NALKTL A
WOLNYI0T MN3LHOIL 9

=VWVD 22 TIM HOLOW SY MYED RISNIL M3AO LON 00
ONINEY M 3108

NYED WD
NOLJTISE0 Wil -wug 5 353HL NG 8 4N ISHEy <

¥OLTNADEY NNV ¥

ALHDNTS 109 DMWY TH ZLW NBMVIS E
DAV NIVHI JAOW3Y 2

—

ddde ¥ OHLM LH04NS ONY WHDYW dn dil

=#MI3I0HE TMIISHEL

HILSAS  ONINGISNIL  ZAIG NIYHD 19V LNdN 1
dTEMOLAY CINTL

23






N



